DOMESTIC ROTARY MOWERS

( SERIES 530 )
Part Number Model Engine
572858 UTILITY 530 21 Kohler XT775

Month and Year of First Manufacture: June 2021
From Serial Number: 8602365
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e Be low
26 Deck Items

=
Item Part# Description Qty |Item Part# Description Qty
1/1a 772328 Handle- Upper, Upturned SFT/Blk 1 (Includes 2 x 551212 per wheel)
2/2a 583460 Throttle Ctrl & Cable, -VE CH”T” 1 16 551212 Bearing-Wheel 4
3 503508 *Screw, Pan M6 x 55 1 17 501606 Washer, Flat 8 x 19 x 1.6 2
4 501764 *Nut, M6 Hex Nyloc x 6mm thick 1 18 503831 Nut, M8 Hex Nyloc x 6mm thick 2
5 972377 Cam Lock Assy (1 per) 2 19 579202 Hub Cap- Button Spoked Blk 2
5a 582419 *Lever- Handle Locking, MSV 1 20 972260 Frame Assy- 530 Black 1
5b 503369 *Pin, Tension 5.0 x 22 1 20a 572270 Plug-25.4mm 2
5¢c 016777 *Washer-Slipper 1 21 574218 Bolt, SPH M8 x 53 x 35 4
5d 580690 *Stud-Handle Lock, 64mm 1 22 572204 Pad-Vibration, Top 4
5e 501793 *Nut, M8 Hex Nyloc x 8mm thick 1 23 572201 Spacer-Vibration Pad 4
6 501606 Washer, Flat8 x19x 1.6 2 24 572206 Pad-Vibration, Bottom 4
7 581527 Retainer- Clutch Cable 1 25 572199 Washer, Flat 8 x 32 x 2 4
8 580030 Bush-Pivot, Axle 2 26 503747 Washer, Spring 8 4
9 572208 Retainer-Axle 4 27 501602 Nut, M8 Hex 4
10 783256 Axle Assy-Rear Complete 1
11 580649 *Spring-Leaf 1
12 503373 *Rivet- F/HD 3/16” x 27/64” 3
13 973681 *Rod-Height Selector (MSV) 1
14 581729 *Knob- Height Lever, MSV 1
15 579201 Wheel Assy-200mm Spoked Black 2

When ordering spares: PLEASE QUOTE PART NUMBER & DESCRIPTION, NOT illustrated number. ltem Qty = 1 per part unless stated differently.
BOLD TEXT = Assemblies. Descriptions starting with * = items included in the assemblies & may not be available as a spares item. Page 2
Determine the left or right hand sides by standing in the operating position (standing at the handle). 8
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Not  Illustrated Item Part No Description Qty
503054 Tie- Nylon Cable, Black 1 8 580030 Bush-Pivot, Axle 2
564050 Decal, Danger Hands Clear 1 |15 579201 Wheel Assy-200mm Spoked Blk 2
579414  Decal, Noise Sil 75db 1 (Includes 2 x 551212 per wheel)
582049 Decal flap Caution D115 301606 Washer Flr 19 1.6 )
ZZ?;ZS gsvci’rsf/giiun&z; ot i 18 503831 Nut, M8 Hex Nyloc x 6mm thick 2
’ 19 579202 Hub Cap- Button, Spoked Blk 2
583671 Decal, Nameplate UT Masport 1 | 49 772455 Hsg-STL21” Utility =~ F/Blue 1
41 972453 Chute- Grass, 530 F/Blue 1
42 972282 Pin- Flap, Hinge 1
43 503318 Rivet-Pop 4.8x7.9 2
44 972454 Flap- Chute, F/Blue 1
45 501959 Screw, Set M6 x 12 3
46 501764 Nut, M6 Hex Nyloc x 6mm thick 3
47 571033 Rod Assy-Connecting 530 1
>30mm Disc Assy- Wavy, 4 Blade 48 301056 Pin, Cotter 2.3diax 16 2
49 580621 Spring-Counter Balance 1
50 983246 Axle Assy-Front, 150mm 1
53 580453 Screw, S/T 3/8x1-1/8” UNC 3
Item Part No Description Qty
1 581707 Bolt- Pivot M10 x 22 4
2 580693 Washer, Wavy 13.4 x 24.2 4
3 503672 Nut, M10 Hex Nyloc Flange 4
4 980660 Blade- Quick Cut, 530mm 4
5 783314 KIT-Disc Blade Wavy 1
(Includes items: 8, 9, 10, 11)
6 031640 Driver Assy- Blade, 25mm 1
Blade & Bolt Sets 7 503363 Key, Woodruft, 5/8 x3/16x1/4 1
783692 Bolt Set (4) 8 503543 Bolt; Hex NF 3/8 X”1.5 NYGS 1
Includes Items: 1, 2, 3 9 500204 Washer, Spring 3/8 1
783484 Blade-Quick Cut (4) 540mm 10 503855 Washer, Flat 9.75.X 30x4 1
Includes Items: 1, 2, 3, 4 11 567332 Plate- Stiffener, Disc Blade Assy 1
783485 Disc Assy- Wavy (4 Blade) 540mm
Includes Items: 1, 2, 3, 4, 5, 8, 9, 10, 11

When ordering spares: PLEASE QUOTE PART NUMBER & DESCRIPTION, NOT illustrated number. ltem Qty = 1 per part unless stated differently.
BOLD TEXT = Assemblies. Descriptions starting with * = items included in the assemblies & may not be available as a spares item. Page 3
Determine the left or right hand sides by standing in the operating position (standing at the handle). 8



